FIGURE 1

SN
/ |

%

PAGE 1



FIGURE 1

VIEW |  PART NUMBER DESCRIPTION - QY

1 |n41-2081 MAIN PUNCH HOUSING 1
2 S57T1124205P HOLSING ATTACHING SCREWS 2
3 |o#-2072 i HOUSING LOCK SCREWS 2
| 041-2074 HOUSING ALIGNMENT SPRING PINS 3
5 0 1-2500 EMERGEMCY SWITCH ASSY. SPA_C ER z
6 [041-2504 EYEGUARD B 1
Fi 0d1-2501 k3 FLAT WASHER 3
8 041-2502 M3 LOCK WASHER 3
9 »41-2503 M3, 14bM SCREW - a
10 |S571114105P SCREW - 2
11 041-2073 Mall HOLSING COVER SCREW 2

PAGE 2




FIGURE 2

PAGE 3



FIGURE 2

VIEW PART NUMBER DESCRIPTION - __f.fT‘u’
1 04 1-2063 'FEED PLATE “STANDARD" 1
2 |041-2505 10/32 CLAMP SCREWS 2
3 G 1-20:E1 TOP CLAMP WITH "0Q" RING (STANDARD) L
4 12063 ‘F‘L.IN CH TABLE SUPFORT BRACKET 1
5 041-2069 PUNMCH TABLE ARJUSTING SCREW 1
G G -2066 PUMCH TABLE INSERT SET SCREWS 2
7 041-2062 PUNCH TABLE ONLY (STEEL) 1
3 04 2087 EF"L.INEH TABLE BRACKET, SCREWS 2
9 041-2068 PUMCH TABLE BRAGCKET, FLAT WASHERS 2
| 10A  |041-2086-A 1/18 INSERT PLATE 1
108 [041-2086-B 332 INSERT PLATE 1
10C |041-2086-C 18 INSERT PLATE | 1
11 0412085 |PUNCH TABLE POSITION UNIT 1
12 Q41-2518" LEVEL ADJUSTING SCREW * (JA-041H QMNLY) 1
13 _1:141-20?0 PUMCH TAELE SE'[ SQ&E%_EI:.&I_M‘._'&@_HEH 1
14 041-2506 MO 10 CLAMP FLAT WASHER 2
15 041-2092 FUBBER GROMMET ~OMLY" 1

PAGE 4




FIGURE 3

PAGE 5



FIGLUHE 3

VIEW [PART NUMBER DESCRIPTION i ary
1 041-2064 |CYLINDER GUIDE I 1
2 |p41-2075 CYLINDER GUIDE PINGH SCREW 1
3 |p41-2507 ~ |PUNCH AIR CYLINDER 1
4 D41-2512 AIR FITTING 6MM 5
5  |p41-2510 SENSCOR HOLDING GLAMP 1
6 |041-2508 ELBOW AIR FITTING 6MM 1

7 |o41-2509 PUNCH CYLINDER DUMP VALVE 1
8 |pa1-2082 PUNCH PIN BRACKET ) 1
9A  |D41-2084A SET SCREW FOR 041-2083 1/16" (4-40 X 1/4") 1
98 0d1-20848 SET SCAEW FOR 041-2083 332" (6-32 X 316" 1
9C  |041-2084C SET SCREW FOR 041-2083 1/8” (8-32 X 3/16") 1
104 |041-20854 1116 PUNCH PIN 1
108 |041-20858 3/32 FUNCH FIN 1
10C  |041-2085C 1/8 PUNCH PIN 1
11 |041-2080 PUNCH CYL. LOGK NUT SET SCREW 1
12 |041-2081 PUNCH BRAGKET JAM NUT 1
13 |041-2079 PUNCH CYL. LOCK NUT 1
14 [041-2511 SENSOR (M26S) 1
15 041-2103 PINCH SCREW 1
164 041-2083A 1116 PUNCH HOLDER 1
168 041-20838 /32 PUNCH HOLDER 1
16G_ 041-2083G 1/8 PUNCH HOLDER 1
174 041-20894 PUNCH PIN BRACKET W/ HOLDER 1/16" 1
178 041-20838 'PUNGCH PIN BRACKET W/ HOLDER 3/32" 1
17G__ 041-2089C 'PUMCH PIN BRACKET W/ HOLDER 1/8" 1

PAGE &




FIGURE 5

FIGURE 4

PAGE ¥



FIGURE 4 & FIGURE 5

ﬁT\'

VIEW |[PART NUMBER DESCRIPTION
1 |041-2515 INTERNAL WIRE HARNESS R
2 |041-2516 PUNGH GONTROL CIRCUIT BOARD i
3 jpa-2517 | EXTERANAL WIRE HARNESS 1
4 |o41-2519 SWITCH MOUNTING PLATE
VIEW |PART NUMBER DESCRIPTION aTy.
1 |041-2514 AIR REGULATOR ASY. (COMPLETE] T
2 |oar-2s13 PUNGH COMTROL VALVE 1

PAGE B




